TOWN OF PALM BEACH

Information for Town Council Meeting on: October 14, 2020

To:  Mayor and Town Council
From: Wayne Bergman, Director of Planning, Zoning & Building @\
Cc:  Kirk Blouin, Town Manager

Re:  Request to Consider Ordinance No. 11-2020 — Comprehensive Plan Amendment to the
Infrastructure Element and 10-Year Water Supply Facility Work Plan

Date: September 23, 2020

STAFF RECOMMENDATION

Staff recommends that the Town Council consider the Comprehensive Plan Amendment to
the Infrastructure Element and the 10-Year Water Supply Facility Work Plan and the approval
of Ordinance No. 11- 2020. This ordinance approval will allow the transmittal of the
Comprehensive Plan Amendment and 10-Year Water Supply Facility Work Plan to the State
[...]
“use alternative water supplies to account for ali increased demands from Clear
Lake above the City’s historic use.” The City has identified these alternatives in their
10-Year Water Supply Facility Work Plan (Section 3.3.4), which will allow the City to
meet the water supply demand of its Service Area for the next ten years, including

August 2017August 2020




Town of Palm Beach
10-Year Water Supply Facility Work Plan

the water demands of the Town of Palm Beach. The City has approved alternatives,
urban stormwater treatment via the Renaissance Project (637 MGY), tidal capture
from C-51 canal {(up to 54 MGD) via Renaissance ireatment process, tidal capture
from C-17 canal (up to 72 MGD) and ASR well (stored surface water-up fo 8 MGD),
though on average have pumped ouf 2 MGD.,

3.4.4 Interconnects
The City also maintains interconnections with other public water suppliers including:

1. One interconnection with the Solid Waste Authority for delivery of up to 0.35
MGD of finished water;

2. One interconnection with the Palm Beach County at Bay Hill Estates for
delivery of up to 8:80.15 MGD of finished water;

3. One emergency interconnection with Lake Worth Utilities (1.0 MGD);

4. Five emergency interconnections with Palm Beach County at SR7 at
Okeechobee (3.0 MGD), M-Canal W to Coconut Blvd (0.15 MGD), Haverhill
Road (1.5 MGD), Jog Road (3.0 MGD), and Florida Mango Road (1.0 MGD),
and

5. Two emergency interconnections with the City of Riviera Beach with one at
Military Trail (1.0 MGD} and one at Broadway Avenue (1.0 MGD).

3.5 Conservation

Currently, one of the Town's objectives listed in the Comprehensive Plan is to
implement a water conservation program that includes education, requiring water
saving devices in construction, requiring new automatic irrigation systems to include
water sensors, the use of xeriscaping, and enforcement of SFWMD's irrigation
restrictions._Some water conservation programs have been implemented and added
to Town code, including native vegetation landscape requirements.

To further the conservation of water, the Town will coordinate future conservation
efforts with the City of West Palm Beach and the SFWMD to ensure that proper
techniques are applied. In addition, the Town will continue to support and expand
existing goals, objectives and policies in the comprehensive plan that promote water
conservation in a cost-effective and environmentally sensitive manner. The Town will
continue to actively support the SFWMD and the City of West Palm Beach in the
implementation of new regulations or programs that are design to conserve water
during the dry season.

3.6  Alternative Water Supply Projects & Reuse

August-2017August 2020




Town of Palm Beach
10-Year Water Supply Facility Work Pian

State law supports and promotes reuse efforts. For the past several years, Florida’s
utilities, local governments, and water management districts have led the nation in
implementing water reuse programs that increase the quantity of reclaimed water
used and public acceptance of reuse programs. Section 373.250(1) F.S. provides
that “the encouragement and promotion of water conservation and reuse of
reclaimed water, as defined by the department, are state objectives and considered
to be in the public interest.” In addition, Section 403.064(1), F.S., provides that
‘reuse is a critical component of meeting the state’s existing and fuiure water supply
needs while sustaining natural systems.”

The Town of Palm Beach supports all water reuse and alternative water supply
initiatives by its water provider, including those completed and operational, and
those that are being developed. These water reuse_and alternative water supply
initiatives include the following:

Adgust-2017Auqust 2020

10



Town of Palm Beach
10-Year Water Supply Facility Work Flan

- Ll la

= 4

+ Renaissance Proiect: Constructed in 2002, the project is an innovative stormwater
collection and reuse system that collecis and treats stormwater normally discharged
to tide. With an initial construction cost of $17,600,000 the project was completed
with financial support from the Environmental Protection Agency, South Florida
Water Management District, and Paim Beach County. The system captures, treat
and stores approximately 637 million gallons per vear, (MGY) or one (1.75) million
gallons per day (MGD).

= Aquifer Storage and Recovery (ASR) Well: Upon completion of construction, the
ASR well was rated at 8 mgd. Located at the Water Treatment Plant it is designed to
store excess surface water during periods of heavy rainfall. The excess water is
pumped into the upper Floridan Aquifer System and is recovered when the water is
withdrawn to meet increased demands during dry weather. Cycle testing continues
and in 2019 the well acid cleaned, the iniection pump rebuilt, and the effluent valve
replaced. The City continues to invest in this alfernative water source with plans to
restart cycle testing in early 2020.

« C17 Canal Pump Structure: The pump station was constructed to capture water
prior to being sent io tide from C17 Canal, this pump struciure has the potential to
capture up to 72 MGD (operational conditions based on water being released to tide
and canal levels).

4.0 CAPITAL IMPROVEMENTS

The following are details of the City of West Palm Beach’s freatment process for
potable water, and what capital improvements will be necessary over the next ten
years fo provide potable water to those it serves, including the Town of Palm Beach.

4.1 City of West Palm Beach’s Existing Water Treatment Plant Process

August 2017Auqust 2020




Town of Palm Beach

10-Year Water Supply Facility Work Plan

12

August-2017August 2020




Town of Palm Beach
10-Year Water Supply Facility Work Plan

The West Palm Beach Waier Treatment Plant (WTF) is owned and operated by the
City of West Palm Beach {City). The WTP and associated distribution system
provides potable water to the residents, visitors and business of West Palm Beach
and the towns of Palm Beach and South Palm Beach. The WTP is located in Palm
Beach County, Florida at 1009 Banvan Boulevard, West Palm Beach, Florida.

The City was founded in 1894 and has been the seat of Palm Beach County
government since 1909. The initial urbanized portion of the City was approximately
eight miles long and 3 miles wide. A coastal ridge lies several blocks to the west and
runs parallel to the intracoastal Waterway for the entire length of the City. The
original City site now constitutes the central business district. The development and
maintenance of the utility infrastructure system continues to provide an acceptable
level of service and an essential component in the City's growth.

From the first water supply system developed in the late 1800s, the City's utility
system has grown from a service population of approximately 500 people in 1900 fo
its current estimated service population of approximately 125,000 residents
covering 61 square miles. The utility system provides water for both indoor and
outdoor use for about 34,334 residential and commercial customers accounts.

The City's potable water system includes a raw water supply system, WTP, re-pump
stations, storage tanks, the distribufion system and various interconnections with
neighboring utilities.

The City’s facilities including the source water supply, water treatment system, re-
pump siations, available interconnection and the existing distribution system. Since
the 2015 there have been several changes that include:

» Modification of Raw Water Pump #27;

August-2017August 2020

13



Town of Palm Beach
10-Year Water Supply Facility Work Plan

» Construction of the 50.0 mgd Powered Activated Carbon (PAC) Basin:

* Filter Media Replacement;

* Abandonment of the 1 MG Clearwell/Storage Tank at the WTP;

« Construction and Operation of the 50 mgd Ulira-Violet Light (UV) Disinfection
System;

» Construction of a direct suction header to the West Pump House:

* Installation of 4 new high service pumps in the West Pump House;

= Remote re-pump siation swiiches from gaseous chiorine to sodium hypochlorite:

* Pre and posi disinfectant injection at the lbis Re-Pump Station; and

= Six Sigma project to address distribution system flushing volumes.

These projects total more than 25 million doliars ($25,000,000) invested in the PWS
since 2015. The City continues to be committed fo the proper operation and
maintenance of its PWS to ensure public health and safety.

The WTP is a surface water treatment facility operating on a source water supply
that is collected, stored and fransported by various catchment areas including urban
rain cropping, wetlands, lakes and canals to meet the water supply needs.

The source water supply includes facilities owned and operated by the City along
with facilities within the Regional Systems operated by the Scuth Florida Water
Management District and the United States Army Corps of Engineers.

The existing source water supply system dates to 1894 with the construction of a
single steam driven pump and an 8-inch pipe to move water from Clear Lake to
Henry Flager's Roval Poinciana Hotel. Over the vears the source water supply has
been expanded. The history of the supply includes the following milestones:

1894 Clear Lake tapped as Water Supply.

1920's Clear Lake is connected to Lake Mangonia.

1930's M-Canal excavated to wetlands (Grassy Waters Preserve) west of the lakes.
1950’s Grassy Waters Preserve (19.3 Square Miles) purchased.

1960’s M-Canal Extension westward to the L-8 Canal and Lake Okeechobee.
1980's Western Wellfield constructed.

1990's Aguifer Storage and Recovery Well constructed.

2000’s Renaissance Project construction and the Okeechobee Divide Structure
constructed.

2010’s Eastern Wellfield constructed, Australian Avenue Gates and Pumps
constructed, and the C-17 Pump House constructed.

The Clear Lake WTP, originally completed in 1921, underwent an expansion in 1989
and as of 2020 is in the final steps of a major renovation including the addition of the

August-2017ZAugust 2020

14



Town of Palm Beach : '
10~-Year Water Supply Facility Work Plan

PAC basins, the UV Treatment System and upgrades to the West Pump House's
high service pumps and Raw Water Pump 27.

The WTP has a maximum permitted capacity of 47.3 mad. The freatment process
includes the following:

» Hypochlorite Pretreatment - Turbidity Control (Optional);

» Powered Activated Carbon - Taste and Odor Conirol (Optional);

» Cationic Folymer - Turbidity Confrol;

= Ferric Sulfate - Turbidity Control;

* Lime — Seoftening, Turbidity and TOC Removal;

* Recarbonation - pH Adjustment;

= Filter Aid - Turbidity Control (Optional);

» Conventional/Biologically Active Filters — Turbidity Control, Taste and Odor Control;
* UV Disinfection - Bacteriological Conirol;

» Chlorine/Chloramines - Bacteriological Control;

» pH Adjustment (Sodium Hydroxide) - Lead and Copper Control;

* Orthophosphate (Corrosion Inhibitor) - Lead and Copper Control; and
 Fluoride - Dental Health.

The WTP uses conventional lime softening, filtration and chemical disinfection to
comply with the federal and state safe drinking water regulations. The UV System,
commissioned in February 2019, provides an additional barrier for public health
purposes. The PAC Basin, expected to be fully operational in early 2020, will be
used on an as needed basis to improve the taste and odor characteristic of the
finished water. '

The primary source of the City’s water supply is surface water. Surface water travels
through the City's M-Canal io the City's water supply lakes, Lake Mangonia and
Clear Lake, from the City's Grassy Waters Preserve, a 19.3 square mile aguatic
preserve located in wesiern West Palm Beach and from Lake Okeechobee through
the L-8 Tieback through the City's confrol 2 structure.

Alternative sources of water that feed into this above-ground water supply system
include the City’'s Renaissance Project, tidal water capture from C51 and C17
Canals, augmentation from surface water stored and recovered from the ASR well,

The Eastern and Western welifield surficial wells are available to the City during
periods of drought conditions.

4.2  Capital Improvements Element/Schedule

August-2017Auqust 2020
15



Town of Palm Beach
10-Year Water Supply Facility Work Plan

The City of West Palm Beach's Five-YearCapital Improvements Schedule, which is
adopted annually, details the capital improvements necessary to provide the various
adopted levels of service (LOS) established by the City and those that they serve,
including the Town of Palm Beach. The City's Utilities Department is currently
assessing the condition of the water treatment plant, as well as distribution system
assets. Following the assessment, the City will prioritize infrastructure projects,
including above ground and underground utilities. Based on the assessment and
prioritization, the Utilities Department plans on borrowing money through a bond to
address water treatment and distribution needs.

Beaeh:
2022: East High Service Building Motor Control Center. Project includes the

installation of Variable Frequency Drives on 2 of the 3 existing high service pumps.
Project will increase energy efficiency within the plant and provide better control over
distribution system pressures.

2023: Recarbonation System Upgrades. Project includes replacement of the
existing liguid carbon dioxide storage tanks and associated equipment. Project will
decrease the plant’s potable water demand freeing up capacity for customers and
reduce liquid carbon dioxide consumption with an improved process.

2025: Kaye Street Re-Pump Station Motor Control Center. Proiect includes the
installation of Variable Frequency Drives on the booster pumps. Project will
increase energy efficiency within the plant and provide betier control over distribution
system pressures.

2025: Lime Storage / Slaker Additions. Project includes the addition of a new lime
silo and slaker. Project will increase lime storage capacity for storm events and
slaker capacity for system reliability.

2030: Valley Forge Re-Pump Station Siorage Tank Uparade. Project includes the
rehabilitation or replacement of the existing 3-million gallon storage tank. Project will
maintain the City's storage capacity.

2030: Valley forge Re-Pump Station Motor Control Center. Project includes the
installation of Variable Frequency Drives on the booster pumps. Proiect will
increase energy efficiency within the plant and provide better control over distribution
sysiem pressures.

5.0 COORDINATION WITH WATER PROVIDER

August 2017Auqust 2020

16



Town of Palm Beach
10-Year Water Supply Facility Work Plan

A representative from the Town of Palm Beach meets on a regular basis with a
representative from the City of West Palm Beach fo “assist the City in its efforis to
establish priorities for replacement of, or corrections of, deficiencies o potable water
quality, facilities, as well as provision for future potable water needs.” (Infrastructure
Element Policy 11.1). The Town has also created the Town of Palm Beach Water
Committee that regularly meets to discuss water supply problems and issues, and
possible solutions. Representatives from the City of West Palm often address this
Committee, and this Committee is in constant coordination with the City {o ensure
that the Town’s potable water needs are met.

The Town will amend this work plan to address any changes to the water provider,
or if the Town assumes the responsibility of water provider.

August 2017Auqust 2020

17



Town of Palm Beach

10-Year Water Supply Facility Work Plan

18

August 2017 August 2020




Town of Palm Beach

10-Year Water Supply Facility Work Plan

Appendix A

The City of West Palm Beach
10 Year Water Supply Facility Work Plan

19

August 2017 August 2020




cvelop water quality models to more accurately assess the impacts of proposed land
acwyities. -

Objective 2: The City shall actively pursue acquisition of lands adjacent togfe Water
[...]
C-17 canal {(up to 72 MGD) and ASR well (stored surface Water -up to 8 MGD, though on
Verage have gumged out 2 MGD) AP 2 - iag

City’s altematlve water supply pIO_]eCtS can be found in Sectmn 3. 6 of this report.

West Palm Beach Comprehensive Plan 26-UE Ord. 4892-20



3.44 Interconnects
The City maintains interconnections with other public water suppliers as follows:

1. One interconnection with the Solid Waste Authority for delivery of up to 0.35 MGD of
finished water;

2. One interconnection with the Palm Beach County at Bay Hill Estates for delivery of up to
85 0,15 MGD of finished water;

3. One emergency interconnection with Lake Worth Utilities (1.0 MGD);

4. Five emergency interconnections with Palm Beach County at SR7 at Okeechobee (3.0
MGD), -M-Canal W to Coconut Blvd (0.15 MGD), Haverhill Road (1.5MGD), and Jog
Road (3.0 MGD), Florida Mango Rd (1.0 MGD); and

5. Two emergency interconnections with the City of Riviera Beach with one at Military
Trail (1.0 MGD) and one at Broadway Avenue (1.0 MGD).

35 Conservation

The City developed and adopted a Water Conservation Plan in July 2005. The Water
Conservation Plan elements include an aggressive approach to the development and
implementation of several alternative water supply projects, water conservation based water rate
structures, leak detection programs, an irrigation limitation ordinance, native vegetation
landscaping requirements, ultra-low volume plumbing fixture construction code, rain sensor
override requirement ordinance, and extensive public education programs. The City will
coordinate future water conservation efforts with SFWMD to ensure that proper techniques are
applied. In addition, the City will continue to support and expand existing goals, objectives and
policies in the comprehensive plan that promote water conservation in a cost-effective and
environmentally sensitive manner. The City will continue to actively support the SEWMD in the
implementation of new regulations or programs that are design to conserve water during the dry
season.

The City's Water Conservation Programs strive to reduce the demand for water in a phased
manner that will not only reduce water consumption but reduce utility bills and help to orient
people's behavior in a way to conserve resources. The programs address Water and Resource
Conservation goals within the City’s Sustainability Action Plan through increasing education and
awareness within the community. Conservation programs within the WPB Public Utilities
service area include:

* High Efficiency Toilet Vouchers: for both residential and commercial customers, with
over-20003.427 distributed within the 2012 to 26462019 period. In 20372019 vouchers
allow a purchase of up to $125 per voucher and the program is funded for the period of
2020-2022.

West Palm Beach Comprehensive Plan 27-UE Ord. 4892-20



e Rain Barrel Workshops: average 100 free rain barrels with installation/use trainings per
year as of 204662019,

o SFWMD WaterCHAMP: a free public education program that helps hotels and motels
save water, improve energy efficiency and reduce operating costs using conservation
educational placards and high efficiency faucet aerators. West Palm Beach has
successfully implemented this program and over 50% of WPB hotels/motels are
participating as of 26472019,

e Wyland's Mayors Water Challenge: the City has participated annually in this national
water conservation education and awareness program. In 2013, West Palm Beach was a
winner for cities of our size.

» Sustainability outreach: The Office of Sustainability participates and implements multiple
educational conservation programs annually, including E4 Home, E4 Life, E4 Climate,
E4 Business/ Green Business Challenge, Imagine a Day without Water, DOE Better
Buildings Challenge Water Pilot, Landlord-; Sustainability distributes over 500 water
conservation kits per year at events throughout the year which include shower timers,
high efficiency shower heads, faucet acrators, and other products.

* The City plans to track monthly water use in City buildings for the U.S. Department of
Energy Better Buildings Challenge.

¢ The City's PACE (Property Assessed Clean Energy) programs include, whenever
possible, water and energy savings.

o The City plans to continue following implementation of the district’s mandatory_vear-

around landscape irrigation conservation measures as detailed in chapter 40E-24 FAC by
informing customers through press releases and social media and, if needed, b

enforcement through violation fines.

West Palm Beach Comprehensive Plan 28-UE Ord. 4892-20



3.6  Alternative Water Supply Projects/Reuse

The City is committed to developing and implementing aliernative water supply projects,
including reuse, to the extent possible. The City’s AWS activities include:

* Renaissance Project: Constructed in 2002, the project is an innovative stormwater
collection and reuse system that collects and treats stormywater normally discharged to
tide. With an initial construction cost of $17.600.000 the project was completed with

West Palm Beach Comprehensive Plan 29-UE Ord. 4892-20



financial support from the Environmental Protection Agencv, South Florida Water
Management District, and Palm Beach County. The system captures, treat and stores
approximately 637 million gallons per vear, (MGY) or one {1.75) million gallons per day

(MGD).

Aquifer Storage and Recovery (ASR) Well: Upon completion of construction, the ASR
well was rated at § mgd. Located at the Water Treatment Plant it is designed to store
excess surface water during periods of heavy rainfall. The excess water is pumped into
the upper Floridan Aquifer Svstem and is recovered when the water is withdrawn to meet
increased demands during dry weather. Cycle testing continues and in 2019 the well acid
cleaned, the injection pump rebuilt, and the effluent valve replaced. The City continues
to invest in this alternative water source with plans to restart cvele testing in=esels 2020,

these-threc-sourees: :
C17 Canal Pump Structure: The eensteueted-g-new pump station was construcied to fes

capturesss water prior fo being sent to tide from C17 Canal, this pump structure has the
potential to capture up to 72 MGD (operational conditions based on water being released
to tide and canal levels).

WORK PLAN PROJECTS/CAPITAL IMPROVEMENT ELEMENT/SCHEDULE

Existing Water Treatment Plant Process

West Palm Beach Comprehensive Plan 30-UE Ord. 4862-20



The West Palm Beach Water Treatment Plant (WTP) is owned and operated by the City of West

Palm Beach (City). The WTP and associated distribution system provides potable water to the
residents, visitors and business of West Palm Beach and the towns of Palm Beach and South
Palm Beach. The WTP is located in Palm Beach County, Florida at 1009 Banvan Boulevard,
West Palm Beach, Florida,

The City was founded in 1894 and has been the seat of Palm Beach Countv sovernment since

1909. The initial urbanized portion of the City was approximately eight miles long and 3 miles

West Palm Beach Comprehensive Plan 31-UE ' Ord. 4892-20



wide. A coastal ridge lies several blocks to the west and runs parallel to the Intercoastal
Waterway for the entire length of the City. The original City site now constitutes the central
business district.  The development and maintenance of the utility infrastructure svstem
continues to provide an acceptable level of service and an essential component in the City's
growth.

From the first water supply system developed in the late 1800s, the Citv's utility system has
grown from a service population of approximately 500 people in 1900 to its current estimated
service population of approximatelv 125.000 residents covering 61 square miles. The utility
system provides water for both indoor and outdoor use for about 34,334 residential and
commercial customers accounts.

The City’s potable water system includes a raw water supply system, WTP. repump stations,
storage tanks, the distribution system and various interconnections with neighboring utilities.

The City’s facilities including the source water supply, water treatment system, re-pump stations,
available interconnection and the existing distribution system. Since the 2015 there have been
several changes that include:

« Modification of Raw Water Pump #27;

e Construction of the 50.0 mod Powered Activated Carbon (PAC) Basin;

= Filter Media Replacement;

»  Abandonment of the 1 MG Clearwell/Storage Tank at the WTP;

» Construction and Operation of the 50 mgd Ultra-Violet Light (UV) Disinfection System;
¢  Construction of a direct suction header to the West Pump House;

« Installation of 4 new high service pumps in the West Pump House;

« Remote re-pump station switches from gaseous chlorine to sodium hypochlorite;

+ Pre and post disinfectant injection at the Ibis Re-Pump Station; and

» Six Sigma project to address distribution system flushing volumes.

These projects total more than 25 million dollars ($25.000.000) invested in the PWS since 2015.
The City continues to be committed to the proper operation and maintenance of its PWS to
ensure public health and safety.

The WTP is a surface water treatment facility operating on a source water supply that is
collected, stored and transported bv various catchment areas including urban rain cropping,
wetlands, lakes and canals to meet the water supply needs.

The source water supply includes facilities owned and operated by the City along with facilities

within the Regional Systems operated by the South Florida Water Management District and the
United States Army Corps of Engineers.

The existing source water supply system dates to 1894 with the construction of a single steam
drivers pump and an 8-inch pipe to move water from Clear Lake to Henry Flager’s Royal

West Palm Beach Comprehensive Plan 32-UE Ord. 4852-20



Poinciana Iotel, Over the years the source water supply has been expanded. The history of the
supply includes the following milestones:

1894 Clear Lake tapped as Water Supnply.

1920°s Clear Lake is connected to Lake Manponia.

1930°s M-Canal excavated to wetlands {Grassy Waters Preserve) west of the lakes.

1950°s Grassy Waters Preserve (19.3 Square Miles) purchased.

1960’s M-Canal Extension westward to the L-8 Canal and Lake Okeechobee.

1980°s ‘Western Wellfield constructed.

1990’s Aquifer Storage and Recovery Well constructed.

2000°s Renaigsance Project construction and the Okeechobee Divide Struciure
constructed,

2010°s Eastern Wellfield constructed, Australian Avenue Gates and Pumps constructed,
and the C-17 Pump House constructed.

The Clear Lake WTP, originally completed in 1921, underwent an expansion in 1989 and as of
2020 is in the final steps of a major renovation including the addition of the PAC basins, the UV
Treatment System and upgrades to the West Pump House’s high service pumps and Raw ‘Water

Pump 27.

The WTP has a maximum permitted capacity of 47.3 med. The treatment process includes the
following:

» Hynochlorite Pretreatment - Turbidity Confrol {Optional);

= Powered Activated Carbon - Taste and Odor Control (Optional);

» Cationic Polymer - Turbhidity Control;

» Ferric Sulfate - Turbidity Control;

» Lime — Softening, Turbidity and TOC Removal,

«  Recarbonation - pH Adjustment:

« Filter Aid - Turbidity Control (Optional);

o Conventional/Biologically Active Filters — Turbidity Control, Taste and Odor Control;
« UV Disinfection - Bacteriological Control;

* Chlorine/Chloramines - Bacteriological Control;

« pH Adjustment {(Sodium Hydroxide) - Lead and Copper Control:

¢ Orthophosphate (Corrosion Inhibitor) - Lead and Copper Control; and
« TFluoride - Dental Health.

The WTP uses conventional lime softening, filtration and chemical disinfection to comply with
the federal and state safe drinking water regulations. The UV System, commissioned in
February 2019, provides an additional barrier for public health purposes. The PAC Basin,
expected to be fully operational in early 2020, will be used on an as needed basis to improve the
taste and odor characteristic of the finished water.

The primarv source of the City’s water supply is surface water. Surface water travels through the
City’s M-Canal to the Citv’s water supply lakes, Lake Mangonia and Clear Lake, from the City’s

West Paim Beach Comprehensive Plan 33-UE Ord. 4892-20



Grassy Waters Preserve, a 19.3 sguare mile aquatic preserve located in western West Palm

Beach and from Lake Okeechobee through the 1.-8 Tieback through the City’s control 2
structure.

Alternative sources of water that feed into this above-ground water supply system include the
City’s Renaissance Project, tidal water capture from C51 and C17 Canals, augmentation {rom
surface water siored and recovered from the ASR well.

The Eastern and Western wellfield surficial wells
Clear Lake Divide structure wei=heln-des st

conditions.

4.2  Capital Improvements Element/Schedule

The City’s financially feasible Capital Improvements Schedule, adopted annually, includes
capital improvement projects necessary to maintain levels of service and provide for improved
operational facility (See the Capital Improvements Element). The Utilities Department is
currently performing/evaluating a condition assessment of the water treatment plant as well as
distribution system assets and is in the process of prioritization of infrastructure projects
including above ground and underground utilities. Based on the assessment and prioritization,
the Utilities Department plans on borrowing money through a bond to address water treatment
and distribution system needs.

2022: East High Service Building Motor Control Center, Project includes installation of
Variable Frequency Drives on 2 of the 3 existing high service pumps. Project will
increase energy efficiency within the plant and provide better control over distribution

system pressures,

2023: Recarbonation System Upgrades. Project includes replacement of the existing

liguid carbon dioxide storage tanks and associated equipment. Project will decrease the
plant’s potable water demand freeing up capacity for customers and reduce liquid carbon
dioxide consumption with an improved process.

2025: Kave Street Re-Pump Station Motor Control Center: Project includes installation

of Variable Frequency Drives on the booster pumps. Project will increase energy
efficiency within the plant and provide better control over distribution system pressures.

2025: Lime Storage/Slaker Additions: Project includes the addition of a new lime silo
and slaker. Project will increase lime storage capacity for storm events and slaker
capacity for system reliability.

e 2030: Valley Forge Re-Pump Station Storage Tank Upsgrade: Project includes the
rehabilitation or replacement of the existing 3-million-gallon storage tank. Project will
maintain the City’s existing storage capacity.

West Palm Beach Comprehensive Plan 34-UE Ord. 4892-20



» 2030: Valley Forge Repump Station Motor Control Center: Project includes installation
of Variable Frequency Drives on the booster pumps. Project will increase energy
efficiency within the plant and provide better control over distribution system pressures.

Upon reviewing the City’s projected water demands, permitted allocation and alternative water
supply projects, and after extensive long-term water supply evaluation and drought proofing
measures the City does not anticipate the necessity of additional capacity within the 10-year
- planning horizon. Nevertheless, the City will continue to explore current technology and options
to secure safe water supply to meet anticipated future demands.

West Palm Beach Comprehensive Plan 35-UE Ord. 4892-20



Page 1 of 2

EXECUTIVE SUMMARY FOR COMPREHENSIVE PLAN AMENDMENTS

DATE: 11 September, 2020

Reference #:

General Information

Initiating Local Government: Town of Palm Beach

Contact Person: Wayne Bergman, Director of Planning, Zoning & Building
Address: 360 S. County Road, Palm Beach, FL. 33480
Telephone/Fax: (561) 227-6426